STATE OF MAINE

DEPARTMENT OF ENVIRONMENTAL PROTECTION @‘me"—:«,
%
%”E
g gp e
JANET T. MILLS MELANIE LOYZIM
GOVERNOR ACTING COMMISSIONER

January 12, 2021

Mr. Alex Buechner

City of Biddeford

P.O. Box 586

Biddeford ME, 04005
Alex.Buechner@Biddefordmaine.org

Sent via electronic mail
Delivery confirmation requested

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100048
Maine Waste Discharge License (WDL) Application # W000683-5M-P-R
Proposed Draft MEPDES Permit Renewal

Dear Mr. Buechner:

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes
to issue for your facility as a final document after opportunity for your review and comment. By
[...]
contribute to an ambient excursion in excess of a numeric or narrative water quality criteria or that may
impair existing or designated uses. The licensee must also control whole effluent toxicity (WET) when
discharges cause, have a reasonable potential to cause, or contribute to an ambient excursion above the
narrative water quality criteria. In determining if effluent limits are required, the Department must
consider all information on file and effluent testing conducted during the preceding 60 months. However,
testing done in the performance of a Toxicity Reduction Evaluation (TRE) approved by the Department
may be excluded from such evaluations.



MEQ100048 FACT SHEET Page 18 of 21
W000683-5M-P-R

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS (cont’d)

Given:
HH AWQC (organisms only) = 1.19 ug/L (based on T=25°C, pH=7.0 S.U., salinity 20 ppt.)
Harmonic Mean =51:1

06-096 CMR 530(3)(D) states, “Where the need for effluent limits has been determined, limits derived
from acute water quality criteria must be expressed as daily maximum values. Limits derived from
chronic or human health criteria must be expressed as monthly average values.” With a permitted flow of
6.5 MGD, the monthly average

EOP concentration = [Dilution factor x 0.90 x AWQC] + [0.10 x AWQC]
EOP concentration = [51 x 0.90 x 1.19 ug/L] + [0.10 x 1.19 ug/L] = 54.74 ug/L

EOP mas limit: = (54.74 ug/L)(8.34)(6.5 MGD) = 2.97 Ibs./day
1,000 ug/mg
CALCULATED EOP MONTHLY AVERAGE
PARAMETER CONCENTRATION MASS LIMIT
Bis2 55 mg/L 2.97 Ibs./day

As for the remaining chemical specific parameters tested to date, none of the test results in the 60-month
evaluation period exceed or have a reasonable potential to exceed applicable acute, chronic or human
health AWQC.

7. COMBINED SEWER OVERFLOWS

This permit does not contain effluent limitations on the individual CSO outfalls listed in the table below.

Outfall # Location Receiving Water & Class
004 Bradbury Street CSO Saco River, Class B

005 Western Avenue CSO Saco River, Class B

006 Horrigan Court CSO Saco River, Class B

007 Elm Street (Route #1) CSO Saco River, Class B

009 Water Street CSO Saco River, Class SC
013 Rumery’s Boatyard CSO Saco River, Class SC
014 Lafayette Street CSO Saco River, Class SC

Combined Sewer Overflow Abatement 06-096 CMR 570 (last amended February 8, 1978) states that for
discharges from overflows from combined municipal storm and sanitary sewer systems, the requirement of
“best practicable treatment” specified in 38 M.R.S. 414-A(1)(D) may be met by agreement with the
discharger, as a condition of its permit, through development of a plan within a time period specified by
the Department. A subsequent CSO Master Plan Update was submitted by the City on October 28, 2016
and received conditional approval, contingent upon confirming the plan’s viability via hydraulic modeling.

This space intentionally left blank



MEQ100048 FACT SHEET Page 19 of 21
W000683-5M-P-R

7. COMBINED SEWER OVERFLOWS (cont’d)

The City has been actively implementing the recommendations of the Master Plan and to date has
significantly reduced the volume of untreated combined sewer overflows to the receiving water. Special
Condition K, Effluent Limitations and Conditions For Combined Sewer Overflows, of the permit contains
a schedule of compliance for items in the most current up-to-date abatement plan which must be
completed.

The Department acknowledges that the elimination of the seven remaining CSOs in the collection system
of sanitary wastewater is a costly, long-term project. As the Biddeford treatment facility and the sewer
collection system are upgraded and maintained in accordance with the CSO Master Plan and Nine
Minimum Controls, there should be reductions in the frequency and volume of CSO activities and in the
wastewater receiving primary treatment only at the treatment plant, and, over time, improvement in the
quality of the wastewater discharged to the receiving waters.

8. PRETREATMENT

The permittee is required to administer a pretreatment program based on the authority granted under
Federal regulations 40 CFR Part 122.44(j), 40 CFR Part 403, section 307 of the Federal Water Pollution
Control Act (Clean Water Act), and Pretreatment Program, 06-096 CMR 528 (amended March 17, 2008).
The permittee's pretreatment program received USEPA approval on July 19, 1985, and as a result,
appropriate pretreatment program requirements were incorporated into the previous National Pollutant
Discharge Elimination System (NPDES) permit that were consistent with that approval and federal
pretreatment regulations in effect when the permit was issued. The State of Maine has been authorized by
the USEPA to administer the federal pretreatment program as part of receiving authorization to administer
the NPDES program.

The permit contains a condition for industrial pretreatment (see Special Condition M) pursuant to 40 CFR
Part 403 and 06-096 Code of Maine Rules chapter 528 Pretreatment Program. Conditions for pretreatment
have been in place at Biddeford since at least the 2003 permit cycle. Annual reports are required pursuant
to 40 CFR Part 403.12(i), and Chapter 528 Section 12(i), which contain information describing the effluent
from industrial sources discharging to the facility. As of 2013 there are 15 regulated Industrial Users (1Us)
in the Biddeford Pretreatment Program; AV X Tantalum (CIU), Fiber Materials, Floatation Technologies,
Intermat, Interstate Brands, Journal Tribune, Maine Energy Recovery Company, Maine Textiles
International, METSO Paper, Prescott Metal, Praxair (CIU), SMMC, Target, Volk Packaging, White Star
Laundry. These 1Us run analyses and submit reports to the City a minimum of twice a year (or more
often), and the City runs an independent analysis & carries out a facility inspection once a year. In
addition, the State Pretreatment Coordinator conducts either a Pretreatment Audit (Insp-G) or a
Pretreatment Compliance Inspection (Insp-P) of the Biddeford Pretreatment Program at a frequency of
approximately once a year. In Biddeford Local Limits have been technically derived for BOD, TSS, pH,
ammonia nitrogen, arsenic, cadmium, chromium, copper, cyanide, lead, mercury, nickel, silver, zinc,
molybdenum, and selenium.

The individual 1U permits contain limits for site-specific relevant contaminants. Additionally, the City
submits an Annual Pretreatment Report to the State Pretreatment Coordinator summarizing the year’s
compliance and enforcement activities. The Biddeford MEPDES permit periodically requires effluent
testing for a suite of additional pollutants (analytical chemistry), priority pollutants and whole effluent
toxicity (WET testing). The Fact Sheet discusses the results of statistical evaluations conducted in
accordance with USEPA’s Technical Support Document for Water Quality-Based Toxics Control.



MEQ100048 FACT SHEET Page 20 of 21
W000683-5M-P-R

8.

10.

11.

PRETREATMENT (cont’d)

Upon issuance of this permit, the permittee is obligated to modify (if applicable) its pretreatment program
to be consistent with current federal regulations and State rules. Those activities that the permittee must
address include, but are not limited to, the following: (1) develop and enforce Department-approved
specific effluent limits (technically-based local limits - last approved by the USEPA on May 13, 1999; (2)
revise the local sewer-use ordinance or regulation, as appropriate, to be consistent with federal regulations
and State rules; (3) develop an enforcement response plan; (4) implement a slug control evaluation
program; (5) track significant non-compliance for industrial users; and (6) establish a definition of and
track significant industrial users. These requirements are necessary to ensure continued compliance with
the POTWs MEPDES permit and its sludge use or disposal practices.

In addition to the requirements described above, this permit requires that within 180 days of the effective
date of this permit, the permittee must submit to the Department in writing, a description of proposed
changes to permittee's pretreatment program deemed necessary to assure conformity with current federal
and State pretreatment regulations and rules, respectively. These requirements are included in the permit
to ensure that the pretreatment program is consistent and up-to-date with all pretreatment requirements in
effect. By March 1% of each calendar year, the permittee must submit a pretreatment annual report
detailing the activities of the program for the twelve-month period ending 60 days prior to the due date.

DISPOSAL OF SEPTAGE WASTE IN WASTEWATER TREATMENT FACILITY

The City has applied for, and pursuant to Standards for the Addition of Transported Wastes to Waste
Water Treatment Facilities, 06-096 CMR 555 (last amended February 5, 2009), and the City’s written
septage management plan, this permitting action authorizes the City to receive and introduce into the
treatment process or solids handling stream up to a daily maximum of 6,500 GPD of transported wastes
(septage wastes). See Special Condition | of the permit.

DISCHARGE IMPACT ON RECEIVING WATER QUALITY

As permitted, the Department has determined the existing water uses will be maintained and protected and
the discharge will not cause or contribute to the failure of the water body to meet standards for Class SC
classification.

PUBLIC COMMENTS

Public notice of this application was made in the Journal Tribune newspaper on or about June 14, 2019.
The Department receives public comments on an application until the date a final agency action is taken
on the application. Those persons receiving copies of draft permits must have at least 30 days in which to
submit comments on the draft or to request a public hearing, pursuant to Application Processing
Procedures for Waste Discharge Licenses, 06-096 CMR 522 (effective January 12, 2001).

This space intentionally left blank



MEQ100048 FACT SHEET Page 21 of 21
W000683-5M-P-R

12. DEPARTMENT CONTACTS

Additional information concerning this permitting action may be obtained from, and written comments
sent to:

Aaron Dumont

Bureau of Water Quality

Department of Environmental Protection

17 State House Station

Augusta, Maine 04333-0017 Telephone: (207) 287-1939
e-mail: Aaron.A.Dumont@maine.gov

13. RESPONSE TO COMMENTS

This space left blank until the end of the comment period


mailto:Aaron.A.Dumont@maine.gov

ATTACHMENT A



ogle Earthl

eye ‘alt



ATTACHMENT B



Taw

BAET GRS, HR

DISPOSAL ass .
18,
NON WET WEATHER EMERGENCY OUTFALL {ABY/
1
asg
G sHET A
sEP CLASSIFIERS ——————
GRAVITY OVERFLOW (GBY)
suca ox1 AEAATION BASIN BYPASS [AGY)
RAW l
WASTEWATER sor UTFALL
AERATION SECONDARY -
SCAEENING BFFS BIOFILTER TS 7 CLARIEIER
|
<-:§ £E
|
6) <2% RAS |
|
| SHO2 1 e
I I 1
! I
1
| (i8> Rag 1
I |
LOW FLOW FLOW TS5 BOD 1 RAS !
STREAM |  STAEAM (DENTIFICATION SPREAM | MAX MO, | MAX MO. | MAX MO. E— } 1
10 NG. 10 TMGD) 11b/D) Hb/D) g 20 Pgﬁ s PgAg |
? RAW WASTEWATER AW 8.4 7600 w200 MPS
2 | AW SOREEN INFLUENT 5 x T600 9200 . SAND FILTERShe == am e e o m B _
a GRIT BASIN INFLUENT [~ 7. 5700
4 GRIT BASIN ERELUENT GCE, 9760
5 BIOFILTER INFLUENT BT 3.93
[ ACRAT{ON BASIN INFLUENT 28I .38 "
T SECONDARY CLARIFIER INFLUENT SCr 0.88 N
8 SECONDARY CLARIFIER EFFLUENT SCE a7 £ [ &7y WAS{SSM
» CHLORINE GONTACT BASIN EFFLUENT e 5 450 1040
© CHLORINATED PLANY EFFLUENT CPE 5 489 1045 @ wi
I NON-WET WEATHER EMERGENCY OUTFALL |_ESP o 50y BoF
2 RAW SCREENED SOLILS RSS 2w
2 GAIT SEPARATOR INFLUENT &3] X 700
2] GRIT SEPARATOR EFFLUENT GSE 5 400 POLYMER ) c
15 GRIT SEPARATGR SOLIDS [
7] BIOFILTER RECYCLE BER 28"
] RAS AAL .8
20 RS RAS 8
21 RAS TO BIOFILTER PUMP STATICN RAS 38 i
22 RAS TO AERATION TANK FAS ] wa
22 SECONDARY SCUM £ K] SHCZ  OX2
2 | moao s T L — S e
P WAS/SECONDARY SCUM | was/ssa | ot LOCATIONS [L8/D MG/ WAS/SSM OYHER
28 WAS/SECONDARY SCUM 7O BELT PRESS | WAS/SSM | & *SHCY CCE] | 884 | 10 PLANT w3 NEEDS
29 WAS/SECONDARY SCUM [ was/ssM | g.48 1260 380 °SHOZISS) | 84 | 20 SLUDGE SERVIOE @ 2
a0 BELT FILTER PRESS FILTRATE 2 5,58 « 8HC3 18FPS) | 1084 | 10 STORAGE WATER 7
a1 DEWATERED SLUDGE _JS o.02 1ro0 = SHO4 (RAS) | 548 L] |
az POTABLE WATER W1 0.67 -8 548 | 10 @ o |
55 POLYMER PG il - GX1 (BF) 580 [ 7.8 |
Ed PLANT SERVICE WATER W3, 0.34 «axz 155/ e |1 | .
38 PLANT SERVICE WATER [] L.04 l }
£ PLANT SERVICE WATER W .:o giffggmm ™ ORITE -
at FHTER PUMPING SUATON INFLUENT FPT 4. POCH
4z FHTER WELUENS = ] SB 500N BISULFTE
43 | Fren ereLuent FE [ OX-HYDROGEN PEROXIDE
* CUBIC FARDS PER DAY bee
30
o BEUEE OF BOCONENTS - sae
TREATMENT PLANT
o . e 3 HOT Yo EXPANSION TO 10 MGD MASS BALANCE AND
Siatn ol gk AR Al el evyy PROCESS FLOW DIAGRAM
Tarpocury Cartiliue REVISIGN

i8-SEF-1995  13:20:d6 $749g012.alv




Septage

Halding

L]

Septage
Receiving

BIDDEF O/?i FLOW DIAGRAM

Pl Rewn. _|@
%
2 Million Gallon
| Qverflow __| e e
g
cﬁ?foufatt?arfvﬂ@ Tank
Sewer- ?
PTB
screen
grit
< >
B.r'oﬁ]'ttert' e e o s —— J—
pump statiorr | o o e _'
r- —_———— —' —l— T _w I Bio—Tower
AB AB ! |
’ S e e
2 L
Q
9
(4.3

Clarifier 1

Solids Bldg WAS

/

. . De—
Chlorinate Chilorinate Chlorinate Effluent——

1 i ]




ATTACHMENT C



Test Type: A_NOEL

Test Species: MYSID SHRIMP Test Date Result (20) Status
07/09/2015 100.000 OK
10/19/2016 100.000 OK
07/18/2017 100.000 OK
02/21/2018 100.000 OK
05/22/2018 100.000 OK
08/28/2019 100.000 OK

Species Summary:

Test Number: 6 RP: 2.100 Min Result (26): 100.000 RP factor (26): 47.619 Status: OK

Test Type: C_NOEL

Test Species: SEA URCHIN Test Date Result (20) Status
02/17/2015 50.000 OK
09/08/2015 100.000 OK
10/19/2016 100.000 OK
03/22/2017 100.000 OK
07/18/2017 100.000 OK
02/21/2018 100.000 OK
05/22/2018 100.000 OK
11/29/2018 100.000 OK
02/14/2019 100.000 OK
08/28/2019 100.000 OK

Species Summary:

Test Number: 10 RP: 1.200 Min Result (26): 50.000 RP factor (26): 41.667 Status: OK




ATTACHMENT D



o

Ay

QWIRONkgy,
“d,

N

Key:

3/3/2020 PRIORITY POLLUTANT DATA SUMMARY g 2,

gmg

3 5

Date Range: 03/Mar/2015-03/Mar/2020 ”,v,*

%?somﬂg'
Facility Name: BIDDEFORD WWTP NPDES: ME0100048

Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

09/08/2015 1.64 1.34 16 11 O 0 0 5 0 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

10/19/2016 2.43 1.09 128 13 28 46 25 5 11 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

03/21/2017 3.02 2.41 14 9 0] 0] 0] 5 0] F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P O A Clean Hg

07/18/2017 1.37 1.43 128 13 28 46 25 5 11 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P (@] A Clean Hg

02/21/2018 3.96 5.15 14 9 0 0 0 5 0 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P O A Clean Hg

05/22/2018 2.36 2.21 124 13 28 46 25 1 11 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

11/29/2018 6.00 7.08 13 9 0 0 0 4 0 F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

02/14/2019 3.21 2.65 13 9 0] 0] 0] 4 0] F 0
Monthly  Daily Total Test Test # By Group

Test Date (Flow MGD) Number M V BN P o A Clean Hg

08/28/2019 1.88 4.50 128 13 28 46 25 5 11 F 0

A = Acid O = Others P = Pesticides
BN = Base Neutral M = Metals V = Volatiles
State of Maine - Department of Environmental Protection Page No. 1



ATTACHMENT E



8/26/2019

Data Date Range:

MERCURY REPORT - Clean Test

Only

12/01/1999-08/26/2019

WIRON K
& "

Ay
N

#0119310°

geﬂﬁ Thg,

Inspector Name: STUART ROSE Targ or Wi
Facility: BIDDEFORD WWTP Permit Number: ME0100048
Max (ng/1): 40.6000 Average (ng/l): 6.6465
Sample Date Result (ng/1) Lsthan Clean
01/10/2000 12.70 N T
02/10/2000 12.80 N T
06/14/2000 40.10 N T
07/20/2000 8.12 N T
08/02/2000 10.70 N T
01/25/2001 14.10 N T
03/21/2001 3.43 N T
07/03/2001 1.83 N T
09/26/2001 25.90 N T
10/10/2001 9.81 N T
01/14/2002 8.31 N T
04/08/2002 4.40 N T
07/09/2002 5.64 N T
07/15/2002 14.80 N T
10/10/2002 7.11 N T